
 
 

People’s Democratic Republic of Algeria 

Ministry of Higher Education and Scientific Research 

University M'Hamed BOUGARA–Boumerdes 

 

Institute of Electrical and Electronic Engineering 

Department of Power and Control 

Final Year Project Report Presented in Partial Fulfillment of 

The Requirements for the Degree of 

Master  

In control system engineering 

Title: 

Pressure Exchanger Alarm Prediction Using KNN in 
Desalination Station 

Presented by : 
Omari Aicha Oumaima 

supervisor : 

Dr. OUADI AbdelRahman 

Dr. KHATEB Mohammed 

Dr. SELLAM Nabil 



 
 

 

 

 
 

 

 

Abstract 
The desalination process removes dissolved salts from water, and this can include seawater, 
[...]
minimal. In addition, magnetic flow meters usually have a wider measuring range than most other 

types of flow meters. However, sometimes, when pipeline headloss is not a limiting factor, Venturi 

meters are used for measuring large plant intake flows. Venturi meters are lower-cost/lower-accuracy 

flow meters, which also could be equipped with remote data transfer. 

Rotameters 

These flow measurement devices are suitable only for small package plants and are acceptable low-

cost equipment for local indication of small-volume chemical feed flows. Although rotameters can be 

supplied with a flow signal transmitter, this configuration is uncommon. Rotameter accuracy is 



Chapter 1 : Desalination engineering 

 
21 

 

sensitive to the viscosity and density of the measured liquid and to the concentration of particulates in 

the measured stream. 

Electronic Pressure Transmitters 

Electronic pressure transmitters can provide reading accuracy of 0.1 percent of their span, which is 

important when measuring differential pressures in critical locations at the desalination plant. These 

pressure transmitters can be electronically zeroed. The differential pressure transmitters are usually 

diaphragm actuated, microprocessor based type. They are equipped with loop-powered units with a 4-

20 mA output. Each transmitter is typically provided with stainless-steel mounting hardware and a 

fiveway manifold. Differential pressure transmitters are used to measure the pressure drop across the 

following key treatment plant facilities: 

• Pretreatment filters (if pressure type pretreatment filters are used) 

• Cartridge filters 

• Membrane train stage feed, stage-inter , concentrate, and/or stage and overall train differential 

pressure (feed to concentrate) 

Conductivity Analyzers 

The quality of the source and product water is typically monitored by conductivity analyzers. 

The conductivity sensor is an in-line-type sensor unit with a local indication and a transmitter for 

remote accurate continuous monitoring, indicating, and recording. Although conductivity meters are 

usually installed on-line, valved sample points for measuring conductivity/salinity using portable 

apparatus should also be provided at key locations, such as the source water intake pump station, feed 

to the RO membrane system, concentrate discharge, and the product water lines from the individual 

RO trains. Conductivity is measured in S/cm (micro-Siemens per centimeter). Typically, high 

conductivity readings from the analyzer located on the permeate lines from the individual 

RO membrane trains trigger alarm locally and remotely at the central control room. 

Temperature and pH Analyzers 

Online electronic pH and temperature analyzers and transmitters are widely used in RO desalination 

plants. Online temperature analyzers are recommended to be installed on the feed line to the RO 

system, if the water temperature is expected to vary significantly (more than 50°C/10°F from the 

annual average temperature). A pH analyzer is typically installed as a min on the product water line. 

Liquid-Level Sensors 

The type and operational parameters of the liquid level sensors are the same as those used in 

conventional water treatment plants. Ultrasonic-type level sensors/transmitters are commonly used for 

water tanks/wells with a relatively quiescent surface, such as product water storage and chemical feed 

tanks. Usually, the liquid level sensors are potted/encapsulated in corrosion-resistance housing. These 

sensors are provided with automatic air temperature and density compensation. A microprocessor-

based transmitter/converter converts the sensor output signal to level. Level measurement accuracy of 



Chapter 1 : Desalination engineering 

 
22 

 

most sensors is plus or minus 1.0 percent. The output is an isolated 4-20 mA signal. For outdoor 

mounted units NEMA 4X enclosures with shields-sun  are provided. Liquid level signals for all key 

tanks and pump wet wells are transmitted to the PLC and the desalination plant control room 

workstations for continuous monitoring and alarm generation .[1]. 

E.4) Pressure Exchanger  

The pressure-exchanger (PX) technology developed by Energy Recovery International (ERI) consist 

of individual fiberglass vessels connected to common feed and concentrate manifolds, each of which 

contains a ceramic rotor with a number of cylinders (rotor chambers). In sequential process, the rotor 

chambers are filled up with low pressure pretreated seawater, rotated by the flow of water itself and 

then exposed to high-pressure concentrate, which pressurizes this water out of the rotor chamber and 

delivers it into the RO feed line. As the concentrate pushes out the fresh water from the cylinder, it 

transfers its energy to it, and, at the end the cycle, the same cylinder contains only low-pressure 

concentrate. This cylinder is then rotated and exposed to filtered water with pressure higher than that 

of the low-pressure concentrate, which pushes it out of the cylinder and restarts the cyclic process 

(Fig. 1.26). Since there are no physical pistons to separate the concentrate from the feed water, some 

mixing of the two occurs in the contact zone.  At present, ERI pressure exchangers are the most widely 

used ERDs in medium and large SWRO plants worldwide. Figure 1.26 shows an example of the flow 

distribution of the ERI system for the Jeddah SWRO desalination plant in Saudi Arabia. It is advisable 

to contact the ERD supplier for assistance with the design and configuration of the ERD system for the 

site-specific conditions of a given project  [1]. 

 

Figure 1.26 Working sequence of ERI pressure exchanger (Source: ERI). 

 

I.3 Fouka station presentation 

Fouka desalination station is a desalination plant, located approximately 35 km west of Algiers, its 

exploitation is done by the reverse osmosis process. Commissioned in early August 2011 and was built 

with a total capital expenditure of 180.5 million dollars. The Fouka desalination plant was built as part 

of a program colossal program launched by the Algerian government in 2000. With this program, the 



Chapter 1 : Desalination engineering 

 
23 

 

government intends to build 12 desalination plants that can produce a total of 2.26 million cubic meters 

of water per day. The Fouka desalination plant is designed to cover drinking water needs of the region 

of Zéralda and the western part of Algiers, which is the capital of the country and its largest city. The 

daily water treatment capacity of the plant is 120,000 cubic meters and it will cover the needs of 17 

municipalities. The daily capacity of 120,000 m3 is subdivided into 60,000 m3 intended for Algiers and 

60,000 m3 will be reserved for the wilaya of Tipasa for the communes of Douaouda, Fouka, BouIsmail, 

Chaiba, Birar, Bouharoune. The part reserved for Algiers will affect the municipalities bordering the 

wilaya of Tipaza, namely: Zéralda, Maelma, Staoueli and Aïn Benian. The share capital of Myah 

Tipaza Spa is distributed as follows: - Algerian Water Investment, S.L. (50% SNC Lavalin International 

Inc. / 50% Acciona Agua S.A.U.): with 51%. - Algerian Energy Company Spa: 49%. The investment 

amount is 180,514,000 USD with a capital of 20% and the remainder of the amount, i.e. 80%, was 

borrowed by the banks (CPA, BNA, BDL, BEA). The price of m3 of treated water: 0.7505 USD/m3 

(52.73 DA/m3) and water buyers are: SONATRACH and ADE. The station is designed to serve a 

population of more than half a million people. 

 

Figure 1.27 Explanatory diagram of the Capital of the company Myah Tipaza 

The site of the Fouka seawater desalination plant is located in the wilaya from Tipaza, 20 km from the 

capital of the wilaya and about 35 km west of Algiers, it is criss-crossed by national road No. 11 

coming from Algiers and heading towards Chlef and connected to Koléa by wilaya road N°110 and to 

Bousmail by wilaya road N°126. The commune of Fouka covers an area of 1,273 ha and is located in 

the North-East of the town of Tipaza. It is limited: - In the North: by the Mediterranean Sea. - In the 

South: through the commune of Koléa. - To the East: through the commune of Douaouda. To the West: 

through the commune of Bousmail. The site considered for the desalination plant covers an area of 4 

hectares, and has a length of 300 m and a width of up to 150 m. Its tation plan includes a water 

production plant potable:  



Chapter 1 : Desalination engineering 

 
24 

 

1- Sea water intake. 2- Sea water pumping station. 3- Pretreatment facility. 4- Reverse osmosis system. 

5- Remineralization and Post-treatment System. (Lime & CO2). 6- Treated water pumping station. 7- 

Effluent treatment. 8- CO2 production system. 9- Deposit of chemicals. 10- 60 KV electrical substation. 

These constituents of the station are arranged according to the diagram given in the figure next : 

   

Figure 1.28 Fouka Desalination Station Plan  

1. Sea water intake :  Catchment Tower Made up of two steel towers and resting on a stable 

seabed, the openings water inlet are at a height of 6 m. To avoid the aspiration of solids into 

suspension and debris, bars 20 mm thick, spaced 100 mm apart are installed at the entrance to 

the tower. Feed pipe :Two pipes designed in High Density Polyethylene (HDPE) with a 

diameter of 1,600 mm convey the water to the catchment building passing through a filtration 

grid over a length of 845 m. 

                                                                
Fig 1.29 supply pump 

2. The seawater pumping station pumps the water up to the filtration system. Its is made up of 

seven pumps (six of which are in operation and one as backup) for a capacity of 230 KW 

delivering 1,900 m3/h. A pump model is represented by the following figure: 



Chapter 1 : Desalination engineering 

 
25 

 

                                                             

Figure 1.30 Seawater pumping station 

3. Pretreatment and filtration system consist of : Sand filters in order to bring the water to the 

necessary quality before passing over the membranes In reverse osmosis the water undergoes 

pretreatment or firstly the water passes through filters open, the number of which is twenty 

(Figure 1.30), made up of a layer of fine sand which prevents any particle larger than 20 m 

from passing through, and a layer of anthracite, too known as activated carbon. Cartridge filters 

In order to filter small particles that may escape from sand filters and protect thus the 

membranes against clogging, cartridge filters (Figure 1.31) capable to filter particles down to 1 

m are installed upstream of the osmosis units. When the pressure drop across the cartridge 

filters exceeds a preset value (approximately 1.5 bar), the filter cartridge must be replaced. 

Replacement frequency is estimated at around 4 times per year. The third one is seawater 

treatment which consists of two steps: Pre-chrolination  which is intended for raw water (i.e. 

chlorine gas; where calcium hypochlorite; where sodium hypochlorite) (970 l/h), The latter is 

used as a shock treatment for water the entrance to the station to limit the formation of biofilm 

in the water intake pipes and filters. Sulfuric acid It is injected at (350 l/h) to reduce the PH of 

seawater to value 7 before its input to the filters. The objective of this reduction is to: - 

Guarantee the bactericidal effect of chlorine; - Help the performance of the coagulant; - Avoid 

precipitation of CaCo3 inside the membranes. 

                  
Figure 1.31 Sand filters 

 

 

Figure 1.32 Cartrige filters 



Chapter 1 : Desalination engineering 

 
26 

 

4. Reverse osmosis system : The reverse osmosis system is made up of 9,072 identical membrane 

elements (Figure 1.32), arranged in parallel in six racks with a unit capacity of 20,000 m3/day 

for total net production 120,000 m3/day based on raw water supply approximately 273,697 

m3/day. Production is spread over a period of 24 hours/day, i.e. 5,000 m3/hour. The reverse 

osmosis system is composed of: - A high pressure pump; - A booster pump; - An energy 

recovery device; - Six racks of 216 pressure tubes each, where there are seven membranes in 

each tube vessel. The reverse osmosis system is designed in a modular way. It is composed of 

six (6) reverse osmosis units with a unit capacity of 20,000 m3/day each. In addition, the plant 

will be able to operate with one (1) of the two (2) water intake pipes off. It will then be possible 

to pass 100% of the flow in a single pipe for a production of 120,000 m3/day. 

      

Figure 1.33 RO Rack 

5. Effluent treatment Process discharges include concentrate (brine), discharge water lime 

saturators, filter washing water, membrane washing water. This water is routed to the effluent 

treatment tank (neutralizer) (Figure 1.33) and from there, towards the outfall made up of a 

polyethylene pipe with a diameter of 1400mm. The discharge point, 450 m from the coast, and 

equipped with a diffuser which allows almost immediate dilution of the discharge water into sea 

water, so as not to disturb the ecosystems. 

                                                                                                            
Figure 1.34 Effluent treatment tank 

6. Remineralization and CO2 production system Demineralized water (permeate) is aggressive 
water that must be remineralized to meet the potability criteria. To this end, the factory is equipped 
with a system of remineralization which includes a CO2 production unit from natural gas, and 
also a milk of lime dosage unit, these products are added to the water in order to remineralize it.  

7. Treated water pumping station After remineralization the water is stored in a 3,600 m3 treated 
water tank, where it undergoes a final disinfection with calcium hypochlorite. The water is then 



Chapter 1 : Desalination engineering 

 
27 

 

pumped back towards the external network by seven pumps (including six in operation and one 
in emergency), (Figure 1.34), 800 KW delivering 833 m3/h at 240 m total head. 

                              
Figure 1.35 Treated water pumping station. 

8. 60 KV electrical substation The continuous supply of electricity to the factory is essential. It is 

ensured by two dedicated 60 KV SONELGAZ lines, supplying a transformation station made up 

of two 30 MVA transformers with an output voltage of 6,000 V (Figure 1.35). 

 
Figure 1.36 30 MVA transformer. 

9.  External distribution network The water produced is conveyed by: - A 900 mm diameter ductile 

iron pipe with a length of 5 km to the reservoir Hai Mouaz of 30,000 m3 to supply localities in 

the east of the wilaya of Tipaza. - A 900 mm diameter ductile iron pipe with a length of 10 km 

towards the Sahel reservoir of 30,000 m3 to supply localities in the west of the wilaya of 

Algiers. 

I.4 PX devices in SWRO Systems 

The PX energy recovery device fundamentally changes the way a SWRO system operates. The issues 

presented in this and the following sections should be taken into consideration when designing a 

SWRO system. In addition, engineers at Energy Recovery, Inc. are available for design consultation 

and review of process and instrumentation diagrams. 



Chapter 1 : Desalination engineering 

 
28 

 

 

Figure 1.37 the typical flow path of SWRO system with a PX unit [3]. 

Figure 1.37 illustrates the typical flow path of a PX energy recovery device in a SWRO system. The 

reject brine from the SWRO membranes [G] passes through the PX unit, where its pressure is 

transferred directly to a portion of the incoming raw seawater at up to 98% efficiency. This pressurized 

seawater stream [D], which is nearly equal in volume and pressure to the brine reject stream, passes 

through a circulation pump. The circulation pump propels flow in the high- pressure loop [E-G-D] at a 